



**SAMPLE ASSAY DATA**

FINAL ASSAY REPORT

SAMPLE NUMBER	D.D.H. NUMBER	<del>FACE/STOPE</del>			Σ	FROM	TO	LENGTH	ROCK TYPE	%SnT	%SnS	%Cu	%WO <sub>3</sub>	%MoS <sub>2</sub>	%Bi	%CaF <sub>2</sub>
		LENS	LEVEL	DATE												
303197	c1687	HENRY'S	:		3.2	4.2	1.0	L	0.33	0.09	0.92					
98					4.2	5.3	1.1	CL L	0.58	0.08	0.24					
303199					6.5	7.5	1.0	L	2.74	0.03	0.46					
303200					7.5	8.5	1.0	L	1.80	0.02	0.53					
01					8.5	9.5	1.0	L	2.35	0.02	0.44					
02					9.5	10.5	1.0 (0.9 CL)	L	1.49	0.03	0.32					
03					10.5	11.5	1.0 (0.8 CL)	L	1.14	0.05	0.23					
04					11.5	12.2	0.7	L	0.15	0.02	0.04					
05					12.2	12.8	0.6	L	4.88	0.19	1.04					
					Σ 3.2	12.8	9.6		1.41	0.05	0.40					

Print Date 15-6-82